
125 E-XC <1994><US><717548>
IGNITION SYSTEM

18404

Pos Part Number Description Additional Text Quantity

1 50131102200 % IGNITION MOTOPLAT 0619310 ' NOT AVAILABLE 0.00

1 50131002100 * IGNITION CPL. MOTOPLAT 06160 NOT AVAILABLE 0.00

2 0085050203 PAN HEAD SCREW DIN85 M5x20 3.00

3 0137050003 * SPRING WASHER DIN0137-B 5 3.00

4 0125050003 WASHER DIN0125-A 5,3 3.00

5 51031004000 * CABLE GUIDE 1.00

10 50231031100 IGNITION MODUL 9365402 1 '89 1.00

11 49031031051 * RUBBER STRAP 1.00

12 51031011000 * SOCKET CONNECTOR LARGE 1.00

13 51031005000 * SOCKET CONNECTOR SMALL 1.00

14 10011072100 * JUNCTION BLOCK 1.00

15 44011076180 * CABLE TIE 180MM 0.00

16 50231013000 * BRACKET IGNITION MODUL 1.00

17 50231113000 * BRACKET BENT IGNITION MODUL 1.00



18 51031006200 *IGNITION COIL 1.00

19 51031010100 * SPARK PLUG CAP 1.00

20 51031010200 SPARK PLUG CAP MERIT 1.00

21 51031010300 1.00

22 56031093370 SPARK PLUG W07CS (370S2S) 1.00

23 50231012000 SEALING CUP FOR SPARK PLUG 200 1.00

30 0933060163 HH SCREW DIN0933-M 6X16 4.00

31 0125060003 WASHER DIN0125-A 6,4 2.00

32 0021060003 Washer DIN9021-A 6.4 ONLY USA 2.00

33 0985060003 Self lock. nut DIN985-M6-A2 4.00

90 57013070000 PVC-CLAMP 7/16'' HEYCO 3377 1.00

91 0125050003 WASHER DIN0125-A 5,3 1.00

92 0912050103 AH SCREW DIN0912-M 5X10 1.00

95 0085040203 * PAN HEAD SCREW DIN85 M4x20 3.00

96 0085050123 * PAN HEAD SCREW DIN85 M5x12 3.00

97 0137040003 * SPRING WASHER DIN0137-B 4 3.00

98 0125050003 WASHER DIN0125-A 5,3 3.00


